CD3220BLI

NO. | DESCRIPTION SPEC. NO. | DESCRIPTION SPEC.
1 LEFT SCREW M5X20 M5X20 36 | GEARBOX BUSH
2 KEYLESS CHUCK 37 | THEFIRST GEARRING
3 SCREW ST2.8X18 38 | THE FIRST PLANET CARRIER
4 PRESS BOARD 39 | THEFIRST PLANET GEAR
5 TORQUE ADJUSTMENT BOARD 40 | WASHER
6 TORQUE SPRING 41 | SCREW M3X8
7 TORQUE RING 42 | MOTOR PRESS BOARD
8 BIG NUT 43 | MOTOR GEAR
9 SPRING 44 | MOTOR STATOR
10 | BIG WASHER 45 | MOTOR BEARING 6247
11 | SPINDLE 46 | MOTOR ROTOR
12 | BEARING 6800Z 47 | TWO SPEED CHANGE BOARD
13 | FUNCTION ADJUSTMEBT BRACKET 48 | WIRE SPRING
14 | UPPERIMPACT GEAR 49 | SPRING
15 | IMPACT SPRING 50 | SCREW
16 | FUNCTION ADUSTMENT RING 51 | SCREW ST2.9X11.5
17 | TORQUE ADJUSTMENT WASHER 52 | SCREW ST2.2X12
18 | DOWN IMPACT GEAR 53 | HOUSING COVER
19 | BEARING 6897 54 | DIRECTION LEVER
20 | PIN D4x6 55 | SWITCH
21 | STEELBALL 04 56 | LED COVER
22 | TORQUE SPRING 57 | BRUSHLESS MOTOR CONTROLLER
23 | GEARBOX 58 | CONNECTION BOARD
24 | SHIFTWIRE 59 | SLING
25 | GEARBOXPIN 60 | BATTERY PACK
26 | SPINDLE LOCKRING 61 | HOUSING
27 | SPINDLE LOCK PIN 62 | CHARGER
28 | SPINDLE LOCK BLOCK 63 | BATTERY PACK LABEL
29 | INNER GEARRING 64 | HOUSING LABEL
30 | THETHIRD PLANET CARRIER 65 | NUT M4
31 | THETHIRD PLANET GEAR 66 | BUCKLE
32 | BIGWASHER 67 | SCREW M4X12
33 | THE SECOND PLANET CARRIER 68 | SCREW BITS HOLDER
34 | THE SECOND PLANET GEAR 69 | SCREW BITS
100 | GEAR BOX ASSEMBLY
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